B

S S ¥ K )
= E¥ m =
Cgi# >
;] (en)
=E :
1%._.1& Q

TR B

n B A

_ r—i

7))

+

<

(ae]

[

Electric pallet




PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

ZAET W
UL RAN

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T W H
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
FAFHIRIE U

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BRBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
il 02. XDC. 3556 Battery 1 24V/20AH
A : i 02. XDC. 3557 Battery 1 24V/30AH
il 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
1 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125-
6 02. KSCX. 0001 Cover 1
@ 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33. 036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing®19X ®16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(< 5,202 Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5. 20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H%
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHRME
Item FIARNEAERE L, BEERMITIH . Part No @ Z 41— R E T 515 . Description &M CFHEAMBEHM 5. Qty [REH2FHE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFMHHEZR
#HEh 1:

Item Part No Description Qty Applied Date Remark
Eiac (NE e Kt & H /Y
1 02. XDC. 3556 Battery Rl LEER) 1 24V/20AH
: 1 02. XDC. 3557 Battery [ EERTI 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame oy 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 AR 1
7 03. 0243 Nut M10 2 B 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 2k b
3 33. 054. 0001 Frame (550) Y 1
3 33. 054. 0002 Frame (685) LY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHE 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A A 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FARRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : E4HT 2021 & 01 H 25 H

2. AFFISids

01 : #ubFsls o1

02 : E4HFHIST 02



#E 2.

A
B
C:
=

A <*—5.2 Wiring Harness Assembly
SRS
B < 5.201 Wiring Harness Assembly

BB

(< 5.

902  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index HZ
1. Frame System &R %

1.1 Distribution Box ComPOnents Too EE A ZE A . oo e e e e e e e s e s e s e e e e e e s s ees s eseeseeseeseeeeseeesessssss s eeseeseeeaeees 1
Lo 2 COVET ASSEIMD LY P BRI I oo oo e e e e e e e v e e s et s e s e s s ae s e s s e s st e s e s s s e s e s s e s s e s e s e s e s s e s e s s e s s e s e s s s e s s es e s s ses s s s eesasses e s s esasseseeraneos 2
1.3 Protective ATM ASSEMD LY B d B 2 A o oo e e e e e e e e e s e e e s e e eeesee s e s esees e s e s e s eee e e seeseesses e seeseesees e sees 3
1.4 Steering Wheel ASSEMD LY BZ I EE A ..o ee e e e e e e s e s e e ee s e s e s e s e e e sees s s s s eeseeseeseesessessessasseses s eeseseenees 4
1.5 Pedal ASSEMD LY BRI covoeeoeeeeeeeeeeeee e et e e e e v e e s e s s s e s s s s ae s e s s e s s ses e s s s e s s s sesse s e s e s e s s s e s e s s e s s s e s e s s s s e s s ses e s s sesessessesessesees s sesaes s ereeeas 5

2.Driving System IXZhER S

2 L DT VINIE STSTOM BB BRI oo e e e e e e e e e e e e s e s s e s ees e s e e eeseeeee s e s s e s e s ees e s eee e s ees e s s s s s e e s s eeseeseeseeseesessesseseeenseeneees 6
2. 2 DT IVING ASSEMD LY BRI oo ettt et et s e s e s e s ee s e s e s e eeeeeeesee s s e s eeseeseeseeseeeeeeeesee s e s ses s eesseseeeeeseeseseaesassesss s eesenseeeanenn 7

3. Operating System ¥ERS

3.1 Operating Handle ASSEmBD Ly T E T M ZE A o oo e e e e e s s eee e s eee e s es e s s s s s ses s eeseeseeeeesessessessesenseseeneees 9
3.2 Handle Head ASSembD LY B Tk ol I oo eee oo e e e v s e s s v s e s et esee s s se s e e s s s e s s s s e s s sesee s s sesessesse s s s e s e s s s e s s ses e s s sesessessesessesaesssenee s 10

4. Hydraulic System WERS
A, 1 HYATAULTIC SYSTOM T BRI oo oo e e e e e e e e e ee e s e s e s e s e s e s e e e s s e s e s eeseee e s ees e e e e s e e s s eeesesee s eeseeseeseesaeseesesseseseeseeseesene e 12

4.2 POWET UNTt ASSEMD LY B T B TT A oot ee e e e e e e e e e e e e e s e s ees e s e e e s eeeeseee e s seeseeseeseeseesessessessasseeseenen. 13



5.Lifting System EH &%

5.1 LITLING SYSTOM HETFZRL coooooeveerrrrsossieeseressssissssssssessssssssssssssssssesssssssssessseses 55 14
5.2 0uter Portal Frame ASSEMD LY BT TZBZH A . oo oot e et e s eee s ee e s e s e e e e s e s ees s eseeseeseseesseseessesessneesens 15
5.3 Middle Portal Frame ASSEmMD LY T TR A ..o ee ettt s e s e e e e e e e e e e s s e s s s s eeseeseeseeseesessessessesseses s eeseesensens 17
5.4 Inside Portal Frame ASSEmMD LY P 1 T 20 o oot e s es e s e s e e e e e e e s s s s s s eeseeseeseeseeseesasseseessessseeseeseesensees 18
5.5 FOTK HOLder ASSEMDLY T8 X BB ZH AN o oo e e e e e e e e e e e e e e e s e s s s e s e s e e s e e e e e s s e e sees s eeseeseesesseesasseseesessseeseesensaesens 19

6.Electric System HS RS

B. 1 ELECtTiCal ASSEMD LY F I oieoooeeeeeeeeeeee e e ee e e e s e s s e s e e s e s s ses s s sseseesessesasseseesesses s s s sesessesee s s sesessessesesses e s sseseeses e s s sesess s sesesseseessseneesos 20
6. 2 CONTTOL Line ASSEMD LY B R ol e oo e e e e e e e e e s s e s s s s e s e e s e s s ses e s s s e s e e s s s e s e s es e s s ses e s s e s s s s s s s es e s s esasseseesesseseeens 21

B. 3 POWET LiNe ASSOMD LY B T TR i B oo oo et e e e e e e e v s e s s s s e v e s s e s e e s e s s e s e s s e s e s e s e s s s e s s s s e s s s s e s s ses s s s e s e s s e sesseseesessereesos 22



(EAARGAS

&

BTN

(AR

20240531 V01

iz




1.

1

Distribution Box Components

P AR 4L

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 20303010065 | Operating Handle Assembly BEFHAH 1 82.02. 145
2 54307000001 | Dust Cover BB 1 02.01. 2134
3 30251060028 | Screw M6 X 20 B2AT 4 03. 0088
4 20102010915 | Distribution Box fit. &, 48 1
5 30421680001 | Retaining Ring HHE 1 03. 0035
6 54303000012 | Nylon Sleeve RAE%E 1 02.01. 21170
7 20203000456 | Fixed Block B & 1 30. 01. 1292
8 20103010159 | Steering Axle ok 1 33. 008. 0002
9 30201100018 | Screw M10X25 B2AT 2 03.1051
10 20301010002 | Steering Sensor st RE 1 81. 004. 033
11 30401080001 | Flat Washer 8 A 4 03. 0050
12 30411080002 | Elastic Washer 8 B 4 03.0012
13 30201080005 | Screw M8X25 B2AT 4 03. 01560
14 51231000011 | Balance Wheel Assembly TR 2 81.003.011
15 30401100002 | Flat Washer 10 T 8 03.00513
16 30411100002 | Elastic Washer 10 B 8 03.0014
17 30201100028 | Screw M10X35 B2AT 8 03.0182




1.2 Cover Assembly

A SYpY
Ttem Part No. Description Qty Applied Date Remark
F5 A & Ak HE & B % iE
1 54302000104 | Cover HE 1 02. FGJ. 0239
2 30251060020 | Screw M6X16 BEAT 6 03.0101
3 54302000073 | Battery Cover B 2R 1 02.FGJ. 0189

e
£
\

\
=4

\,

\
\
Nmmmmmmm=




1.2 Protective Arm Assembly
Bl 4L
Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 55202000006 Protective Arm Assembly W7 47 & 41 1
1 55202000005 | Arm Guard Right FERA 1 30.01. 1478
2 55202000004 | Arm Guard Left PEEE 1 30. 01. 1477
3 30501100003 | Cylindrical Pin B A 44 2 03. 0438
4 54307000009 | Dust Ring W7 4 B 2
5 30421480001 | Retaining Ring HHE 2 03. 0072
6 50301485001 | Gasket R 2 30.01. 1203
7 40311510001 | Bushing HE 2 03. 0503
8 30201050009 | Screw M5X12 BRAT 4 03.0131
9 30411050001 | Elastic Washer 5 B 4 03. 00132
10 30401050001 | Flat Washer 5 A 4 03.00511
11 30401050001 | Switch board left TR A 1 03. 00511
12 70103000005 | Microswitch WX 2 02.01.2178
13 30401050001 | Screw HEAT 4 03. 00511
14 30101100002 | Bolt M10X30 43 4 30. 35. 0297
15 30411100002 | Elastic Washer 10 B 4 03.0014
16 30401100002 | Flat Washer 10 A 4 03.00513
17 55204000031 Arm guard seat B E 1
18 55204000028 | Left Axis Of Rotation b 1
19 30221080003 | Screw M8X12 BZAT 6
20 55204000029 | Right Axis Of Rotation it 1
21 30311100001 | Nut M10 853 8 03.0243
22 55204000012 | Arm Guard Connecting Plate & # AR 2 30.01. 1147
23 30111100001 | Bolt M10X35 43 8 03. 0205




1.3

Steering Wheel Assembly

Fer it ALt

Ttem Part No. Description Qty Applied Date Remark
55 (e e #HE & A HH# &iE
A 51231000011 | Balance Wheel Assembly TR 2 81.003. 011
1 20302020022 | Wheel Frame Welding ®E 2 81.003. 003

2 30101140022 | Bolt M14X100 B 2 03. 0361
3 50301200017 | Washer ®20X ®25X1.5 g 4 03. 0039
4 30701020007 | Bearing 6204 A 4 03. 90. 057
5 51241000023 | Balance Wheel Rk 2 02.LZ. 0123
6 20202000419 | Shaft Sleeve HE 2 30. 01. 0529
7 30311140001 | Nut M14 [:£=3 2 03. 0246




1.4

Pedal Assembly
FER L B

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A HiE
A 20302010441 | Pedal Assembly B K A 1
1 54303000011 | Bush ®20X ®27 e 2 02.01. 2117
2 50101200037 | Axle ®20X467 b 1 30.01. 1275
3 30501050007 | Pin 5X25 ) A 44 1 03. 0304
4 20102010361 | Gusset BR B R 1 33. 0049
5 30311160001 | Locking Nut M16 L3 8= 2 03. 0247
6 55602000008 | Rubber Pad & 1 02.01.0138
7 54316000016 | Crash Pad R 2 02.01. 2127
8 50407000042 | Gas Spring R 1 02. QTH. 3641
9 50405000001 | Butterfly Gasket [ ¥ %3 36 03. 0441
10 30101160020 | Bolt M16X80 43 2 03. 0390
11 20103010017 | Pedal B 1 82.15. 012




2.1 Driving System

Wah R4
Ttem Part No. Description Qty Applied Date Remark
F5 A & Ak HE & B &
1 52101000039 Driving Assembly IR 3h Bk 1 02.QD. 01. 0007
2 30201120003 | Screw M12X35 AT 4 03.01721
3 30251140006 | Screw M14X35 B2AT 4 03. 00942

i Ny o P I s )
| [N o el I < 7

= L H
= | i
< |
y - T H
= 1 ’ ‘ ‘ ”

<< ’ I | ’

By . 5 | P |

(I L I
" 3 ~ M b |

i ] Al




2.2

Driving Assembly

9B LR

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #E & HH k-
A 52101000039 Driving Assembly IR 3h B Ak 1 02.QD. 01. 0007
1 30201080007 | Screw M8X40 BZAT 10 03. 01590
2 50301090002 | Washers #E 4 30. 11. 0002
3 40321300002 | Dust Ring 74 E 4 03. 0487
4 50301320001 | Guiding Ring SREE 2 03. 0501
5 20201000470 | Upper Bracket Xz 1 30.01. 1135
6 20201000001 | Sliding Rod B 2 30.01. 0189
7 50401000044 | Spring W 2 02.01. 2112
8 30421400002 | Hole Retaining Rings LA E 2 03. 0027
9 40502330001 | Sealing Ring %t 4 03. 0488
10 20201000459 | Shaft Sleeve WE 2 30.01. 1129
11 50301270001 | Guiding Ring SREE 2 03. 0502
12 20201000466 | Lower Bracket TXE 1 30.01. 1133
13 30201080005 | Screw M8X25 $24T 6 03. 01560
14 30201060010 | Screw M6X 150 B24T 2 03.0178
15 30411060002 | Elastic Washer 6 A 5 03.0011
16 55704000007 | Brakes | 2 2 1 02.01. 0053
17 70401000006 | Electrical Machinery AL 1 02. DJ. 0081
18 30602040001 | Semicircle Key [ 1
19 52202200001 | Small Helical Gear ANRH R 1 02.01. 0318
20 30311120001 | Nut MI2 g5 1 03. 0820
21 30201080032 | Screw M8 X35 BEAT 12 03.0158
22 20201000511 | Installation Sleeve REE 1 30. 01. 1565
23 70109000000 | Proximity Switch BRI X 1 19. 034653
24 20201000978 | Drive Base W R 1
25 30201060018 | Screw M6X12 B24T 1 03.0145
26 70309000009 | Encoder R RS 1 02. BMQ. 2138
27 73109000014 Small Magnetic Head INEE SR 1 02.01. 2152
28 70402000001 | Electrical Machinery AL 1 02.DJ. 2102




2.2 Driving Assembly
DXz B
Ttem Part No. Description Qty Applied Date Remark
55 R e #HE & HH i
29 30201080006 | Screw M8X30 BEAT 4 03.01571
30 30411080002 | Elastic Washer 8 A 28 03. 0012
31 52105000053 | Pinion AN 1
32 30401060006 | Large washer 6 AHEE 1 03. 0644
33 30201060020 | Screw M6X 16 $EAT 1 03.0147
34 30711160001 | Bearing B 1 02.01.0071
35 30211040019 | Screw M4X 10 8247 3 03. 04170
36 20201000508 | Induction Strip R 1
37 52105000024 | Big Gear S 1 02. 01. 9084
38 50205200001 | Nut M20X1.5 LA 1 02. 01. 9090
39 52105000043 | Large Helical Gear AAE R 1 02.01.9081
40 30702025001 | Bearing B 1 03. 90. 035
41 30251080012 | Screw M8 X 16 8247 8 03.0117
42 50204140003 | 0il Plug HE 1 02.01. 9089
43 30803014001 | Sealing Gasket B 4 1 03. 0482
44 52105000019 | Shell Cover TR E 1 02.01. 9079
45 52105000034 | Sealing Ring HEHE 1 02. 01. 9091
46 52105000050 | Gearbox 5 46 4 1
47 30601080003 | Flat Key Pt 1 02.01. 9087
48 50203300001 | Nut M30X1.5 L85 1 02.01. 00801
49 52105000020 | Arc Tooth Set i 4R 1 02. 01. 9080
50 30702060001 | Bearing B 1 03. 90. 060
51 30702050003 | Bearing A 1 03. 90. 059
52 30802065002 | 0il Seals i 1 02.01. 9086
53 52105000023 | Output Shaft i 1 02.01. 9083
54 30351140001 | Nut g5 5 03. 02020
55 51241000021 | Wheel ®¥ 1 02.LZ.0121




3.1

Operating Handle Assembly

BT Al

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20301020777 | Operating Handle Assembly BAEFHAH 1
1 71501000001 | Handle head assembly A Sk ERk, 1 02. SB. 317515
2 30201080022 | Screw M8X20 B2AT 3 03. 0817
3 50106170003 | Axle £ 1 30. 01. 6254
4 54001000021 | Composite Sleeve E4E 2 03. 0456
5 30421170001 | Ring @17 HHE 1 03. 0063
6 30201060019 | Screw M6X8 B2AT 2 03.0146
7 54316000031 | Crash Pad R 1 02.01. 2128
8 30201100022 | Screw M10X20 BZAT 2 03.0163
9 20202000603 | Connector S S 1 30.01. 1236
10 30201080004 | Screw M8X20 B2AT 1 03. 01550
11 50407000005 | Gas Spring Et-E 1 02. QTH. 2122
12 55221000007 | Handle Lever FARAF 1 82.02. 013
13 70103000002 | Switch WENFF X 1 02.01. 21820
14 30211040010 | Screw M4X20 BZAT 2 03. 0221




3.2 Handle Head Assembly
Tk SR
Ttem Part No. Description Qty Applied Date Remark
55 R 4 #E & HH k-

3 A 71501000001 | Handle head assembly A Sk ERk, 1 02. SB. 317515
1 71511000015 | Belly Switch B FF X 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 Upper Cover t#= 1 02.01. 31770
4 71511000014 | Button Plug R P S 4 02.01. 317725
5 70103000006 | Micro Switch WX 7
6 71511000007 | Lift Button Base T+ W 5 H R E 2 02.01. 317718
7 71511000004 | Lift Button F A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B A 44 2 03. 0760
9 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
10 71511000018 | Spring S 3 03. 0726
11 71511000005 | Horn Button 9\ 3% H 1 02.01. 317723
12 71511000345 | Button Clip #WHF T 2 02.01. 317724
13 30231030002 | Screw BEAT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly VioEi -39 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator i3 2 1 02.01. 2151
19 30431080001 | Wave Washers K HE 2 03.0735
20 71511000012 | Bracket Left XHEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve HAE 2 30. 01. 3426
22 71511000113 | Shaft Jacket e 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 BZAT 2 03.0131
25 71511000002 | Lower Cover T# 1 02.01. 31772
26 30201050017 | Screw M5X25 BZAT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

10




3.2

Handle Head Assembly
T e S

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #E & HH k-
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777

11




4.1 Hydraulic System
WHERSR
ITtem Part No. Description Qty Applied Date Remark
4 e R 4 #HE & A H &E
© 1 40301500032 | Middle 0il Cylinder Cil:Ra 1 02. YG. 20283
h 2 30401100002 | Flat Washer 10 A 4 03.00513
fJ 3 30411100002 | Elastic Washer 10 A 6 03.0014
4 30101100002 | Bolt M10X30 i 2 30. 35. 0297
5 30201100022 | Screw M10X20 24T 2 03.0163
6 20202000010 | Installation Block TR 1 30. 08. 0001
7 30201100025 | Screw M10X40 BT 2 03.0168
8 40401024060 | Power Unit HNAET 1 02. DLDY. 0166
9 40101160245 | High-Pressure Hoses BERE 1
10 40405000024 Explosion Proof Valve I & 1R 2 02.01. 30480
11 30803016001 | Sealing Gasket 7 4 3 03. 0483
12 40201160009 | Straight Connector HiEHL 1 02.01. 3013
13 40121000092 | Steel Pipe ME 1 02. YYL. 3021
14 30401120001 | Flat Washer 12 A 2 03.00514
15 30411120003 | Elastic Washer 12 B 6 03. 0015
16 30201120003 | Screw M12X35 B2 AT 6 03.01721
17 40301450011 | Lifting 0il Cylinder A It L 2 02. YG. 20282
18 40201160012 | Direct Head HEL 2 02.01. 3051
19 40122000091 | Steel Pipe e 1 02. YYL. 30190
20 40202160010 | Right Angle Joint HAEL 1 02.01. 3102
21 40101160020 | High-Pressure Hoses mERE 1
5 22 40201160015 | Straight Connector HiE gk 1 02.01. 3084
€ 23 40205000008 | Tee Connector sk 1 02.01.3014
24 40121000461 | Steel Pipe ME 1
(.

12




4.2

Power Unit Assembly

2 on it

ITtem Part No. Description Qty Applied Date Remark
F5 R e #HE & EH# &iE
A 40401024060 | Power Unit HAET 1 02. DLDY. 0166
1 54012000018 | Hoop Eiok i 1 03. 1207
2 70402000025 | Electrical Machinery B AL 1 02.DJ. 210401
3 20102030023 Connection Line HEREL 1
4 54312000003 | Pipe Sheath JE 3437 & 2 02.01. 2265
5 70303000006 | Contactor B B 1 02. 01. 2207
6 40411000083 | Coupling B 55 1
7 40405000040 | Overflow Valve i i 18] 1 02.01. 9029
8 40407000002 | Center Block CINY 3 1
9 30201060025 | Screw M6X35 B2AT 4 03.0176
10 40405000038 | One-Way Valve 1] /] 1 02.01. 9028
11 71531000002 | Solenoid Valve L7 1R 1 02.01. 9034
12 71531000031 | Electromagnetic Valve Coil — Ho#f|® % & 1 02.01. 9366
13 40405000050 | Pressure Compensation Valve —JE /7 #ME & 1 02. 01. 9035
14 30803013001 | Gaskets 55 4 1 03. 1067
15 50204000003 | Plugs 33k 1 02.01. 9056
16 40411000077 | Return Pipe 5] 3 2
17 30801110003 | O-Rings 0AH 1 02.01. 0338
18 40402000005 | Gear Pumps HIFR 1 02. 01. 0024
19 30201080040 | Screw M8X80 B2AT 2 03. 0877
20 40411000045 | Suction Tube TR 1 02. DLDY. SJ. 045
21 40412000010 | Strainer I 1 02.01. 9051
22 40410000010 | Nut M8 L7451 4 02.01. 30423
23 40410000010 | Fuel Tank Cap A 1 02.01. 30423
24 40408000010 | Fuel Tank 1 48 1 30.01. 1265
25 30803018001 | Gaskets bkt 1 03. 0484
26 50204180001 | Screw Plugs B 1 03. 0989

13




5.1

Lifting System
BT R%

ITtem Part No. Description Qty Applied Date Remark

a2 KA e #HE & A H HiE
1 30201100022 | Screw M10X20 B2AT 1 03.0163
2 30411100002 | Elastic Washer 10 B 1 03. 0014
3 30421250001 | Retaining Ring HHE 2 03. 0066
4 50101250026 | Sprocket Shaft HEA A 1
5 53107000002 | Sprocket Frame 21 1 30.01. 3150
6 51106000005 | Sprocket iz 1 30.01. 03312
7 30701025003 | Bearing A& 2 03.90. 019
8 50301250015 | Shim g 2 30.01. 3446
9 53101000042 | Chain Bt & 1 02.LT. 3483
10 30511020005 | Split Pin ik 6 03. 0590
11 50101050001 | Chain Pin Shaft A 6 03. 0992
12 53104000010 | Chain Bolt B 5 AR 3 30. 01. 2565
13 30511030002 | Split Pin IF o 44 3 03. 0338
14 30311160001 | Nut M16 SRR 3 03. 0247
15 53101000041 | Chain B4 2 02. LT. 3482

14




6.2

Outer Portal Frame Assembly

RESAINGS

ITtem Part No. Description Qty Applied Date Remark
F5 (2] £ S #HE & A H HiE
1 20102010918 | Outer Portal frame (570) RES 1
1 20102010582 | Outer Portal frame (695) RES 1 33.027. 0005
2 30421350001 | Retaining Ring HHE 2 03. 0583
3 51103000025 | Dust Ring 74 R 2 02. 01. 30682
4 51102000001 | Roller R 2 02.01. 3071
5 51103000024 Support Components & K 2 02.01. 30681
6 51103000023 | Locking Pad 1A A 2
7 51103000022 | Regulating Screw R ¥4 2 02. 01. 30683
8 30201080005 | Screw M8X25 B2AT 1 03. 01560
9 30411080002 Elastic Washer 8 A 5 03.0012
10 20202001679 | Steel Pipe Clamp e & 1
11 30201080004 | Screw M8X20 B2AT 4 03. 01550
12 30401080001 | Flat Washer 8 A 4 03. 0050
13 20202001677 | Cylinder Fastening a7 4 E & 2
14 20202001678 | Tighten The Cushion Block %[ sk #47 2
15 54101000035 | R-shaped clamp R & 4 2 03. 04615
16 30411060002 | Elastic Washer 6 A 2 03.0011
17 30201060018 | Screw M6X12 B2AT 2 03.0145
18 54314000073 | Protective Barrier B 47 4 4% 1 02. FHDB. 02291
19 30251160006 | Screw M16X52 HZAT M16 X 52 2 03. 00984
20 30311160001 | Nut MI16 853 8 03. 0247
21 30211060008 | Screw M6X16 B2AT 6 03. 0228
22 30251160014 | Screw M16X38 HZAT M16 X 38 2 03. 00981
23 30401160002 | Flat Washer 16 A 6 03. 0047
24 30411160002 | Elastic Washer 16 AR 6 03.0017
25 30101160020 | Screw M16X80 B2AT 4 03. 0390
26 51241000019 | Wheel ®F 4 02.1L7.0119
27 30701020007 | Bearing & 8 03. 90. 057
28 50101200040 | Front Wheel Axle B3 4 30.01. 3459

15




5.2

Outer Portal Frame Assembly

RESAINGS

ITtem Part No. Description Qty Applied Date Remark

F5 (2] £ S #HE & A H HiE
29 51251000015 | Connected Board #R 4 30.01. 1289
30 30501050003 | Cylindrical Pin ] A% 44 8 03. 0303

16




5.3 Middle Portal Frame Assembly

W AR A

ITtem Part No. Description Qty Applied Date Remark

F5 (2] £ S #HE & A H HiE
1 51103000022 | Regulating Screw ERE: ¥4 4 02.01. 30683
2 51103000023 | Locking Pad B 4
3 51103000024 | Support Components X 4 02.01. 30681
4 51102000001 | Roller R 4 02.01. 3071
5 51103000025 | Dust Ring v 4 02.01. 30682
6 30421350001 Retaining Ring #HE 4 03. 0583
7 20102010574 | Middle Portal Frame FITH 1 33.027. 0004
8 30421300001 | Retaining Ring HHE 4 03. 0068
9 50101300010 | Sprocket Shaft HER A 2 30.01. 1142
10 30701030004 | Bearing B 4 03.90. 017
11 51106000002 | Sprocket HE 2 30.01. 03311
12 20102010573 | Pulley Frame ERE 1 33.027. 0003
13 30401080001 | Flat Washer 8 A 2 03. 0050
14 30411080002 | Elastic Washer 8 A 2 03.0012
15 30201080004 | Screw M8X20 B2AT 2 03. 01550
16 51107000011 | Pulley B 1 30.01. 1453
17 30421200001 | Retaining Ring HHE 1 03. 0064

N3
Ca

17




5.4 Inside Portal Frame Assembly

W T TZZH A
ITtem Part No. Description Qty Applied Date Remark
F5 (2] £ S #HE & A H HiE
=] 1 20102010565 | Inside Portal Frame HITE 1
2 30201060018 | Screw M6X12 BEAT 2 03.0145
- 3 30411060002 | Elastic washer 6 B 2 03. 0011
&\ 4 30401060001 | Flat Washer 6 A 2 03. 00512
5 54101000006 | Fastening Clip RERS 1 03. 04611
6 30421350001 Retaining Ring #HE 2 03. 0583
7 51103000025 | Dust Ring W4 R 2 02.01. 30682
8 51102000001 | Roller B 2 02.01. 3071
9 51103000024 | Support Components XA 2 02.01. 30681
10 51103000023 | Locking Pad %/ 2
11 51103000022 | Regulating Screw R 2 02.01. 30683

]
h%
%@2
5

1

18




5.5

Fork Holder Assembly
FER A

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 20302010381 | Fork Holder Assembly e X 42 4 1 1 82. 30. 0007
1 20102010600 | Fork Rack (570) X4 1 33. 027. 0008
1 20102010598 | Fork Rack (695) X4 1 33.027. 0007
2 51103000022 | Regulating Screw ERE: ¥4 4 02. 01. 30683
3 51103000023 | Locking Pad 1A B 4
4 51103000024 | Support Components XA 4 02.01. 30681
5 51102000001 | Roller R 4 02.01. 3071
6 51103000025 | Dust Ring W7 4 02. 01. 30682
7 30421350001 | Retaining Ring HHE 4 03. 0583

19




6.1 Electrical System
LW SY5)s

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE

1 70601000006 | Fuel Gauge BE & 1

%}’«: 2 70105000001 | Key Switches AR % 1 02.01. 2186

3 30201050011 | Screw M5X16 B2AT 4 03.0133

4 30411050001 | Elastic Washer 5 B 6 03. 00132

5 30401050001 | Flat Washer 5 Tk 4 03.00511

6 20202000762 | Switch Mounts FRZER 2

7 70109000000 Proximity Switches EINF X 2 19. 034653

8 30211030004 | Screw M3X16 BZAT 4 03. 05360

9 30211040011 | Screw M4X25 B2AT 2 03. 0223

10 70103000001 | Microswitch WA I % 1 02.01. 2182

11 70501240013 | Lead-Acid Battery AR EL 1 02. XDC. 2194

12 30211050016 | Screw M5X10 B2AT 2 03.0219

13 70104000005 Emergency Stop Switch A1FTF % 1

14 70331000412 | Electric Control Board  EiEiR 1 20202001692

15 70302000011 | Steering Controller B 1] 35 2 1 02. KZQ. 2369

16 30201040011 | Screw M4X30 BEAT 2 03.0125

17 70222000002 | Horn 9\ 1 02.01. 2218

18 30401080001 | Flat Washer 8 A 4 03. 0050

19 30411080002 | Elastic Washer 8 A 4 03.0012

20 30201080004 | Screw M8X20 BZAT 4 03. 01550

21 70301000011 | Control Board Assembly 15 R 1

20




6.2 Control Line Assembly

PR 2 B K

[}
[[[{ To:Controller #ifi%
B

T0:Main
contactor
TEEE

To:Median
switch T0:Steering
BfiFE motor encoder

{") Tﬂ:Hom switch

R LITES
I T0:Motor encoder
== — HARE To: High limit
= A
T0:Battery Cmii?
L_TIF
;ig:AN To: Arm guard switch
To:Motor temperature PRI
sensor T0:Pump contactor
HREEEBE FRES
T0:Brake
HE
T0:1.8m switch
T0:Key switch TAARR
HRFX
\ To:Turtle
speed switch
o BEFX
s R g
& o i =
\}k\‘ \\\“‘ ER "
T0: Fuel gauge
HE%

To:Interlock

switch

EHiF* TO:EMERG.REV switch

BRF*
‘—!%l.l
3}

‘!—:—I‘-
(LI
T0: combination lock
L]

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
20101030441 | Control Line Assembly T & RO 1
20101040003 | Fuse fRie £ 1

21




6.3

Power Line Assembly

B2 K

ITtem Part No. Description Qty Applied Date Remark
e R £ S #E &l B &E
A 20101030459 | Cable Assembly B4 E A 1
1 20101030456 | Body Plug Wire Z R AL A& 1
2 20101030457 | Battery Plug Cord R AE Sk & 1
20101030447 Emergency Stop — N
3 BE-Re 1
Insurance
4 20101030450 | U-Phase Wire Of The
BAL U A & 1
Motor
5 20101030451 | Motor V-Phase Wire ALV A 1
6 20101030452 W-Phase Line Of The
AL WA 1
Motor
7 20101030448 | Pump Motor Positive Wire —ZEALIEHK % 1
8 20101030449 Negative Wire Of The
R A& 1
Pump Motor
9 20101030453 | Steering Controller Enket R
1
Positive Wire %
10 Steering Controller # 1] 15 H| B AR
20101030454 1
Negative Wire %

22




AT B B 2% b il 1 7 OR B AR AL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

23



	1.1
	Distribution Box Components
	配电箱组件
	1.2
	Cover Assembly
	外罩总成
	1.2
	Protective Arm Assembly
	防护臂组件
	1.3
	Steering Wheel Assembly
	转向轮组件
	1.4
	Pedal Assembly 
	踏板总成
	2.1
	Driving System
	驱动系统
	2.2
	Driving Assembly
	驱动总成
	2.2
	Driving Assembly
	驱动总成
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.2
	Handle Head Assembly
	手柄头总成
	3.2
	Handle Head Assembly 
	手柄头总成
	4.1
	液压系统
	4.2
	动力单元组件
	5.1
	Lifting System
	起升系统
	Outer Portal Frame Assembly
	外门架组件
	5.2
	Outer Portal Frame Assembly
	外门架组件
	5.3
	Middle Portal Frame Assembly
	中门架组件
	5.4
	Inside Portal Frame Assembly
	内门架组件
	5.5
	Fork Holder Assembly
	托盘架
	6.1
	电气总成
	6.2
	Control Line Assembly
	控制线总成
	6.3
	Power Line Assembly
	动力线总成

